
 
 

 

 

 
 

Water Quality Control Plan  
 

for the 
 

Central Coastal Basin 
 
 
 
 
 
 
 
 

June 2011 
 
 
 
 
 
 
 
 
 
 
 

 
Regional Water Quality Control Board, Central Coast Region 

State Water Resources Control Board 
California Environmental Protection Agency 

 



 

 
 

 

  

STATE OF CALIFORNIA 
 

Edmund G. Brown Jr., Governor 
Matt Rodriquez, Secretary, California Environmental Protection Agency 

 

 
 
 

State Water Resources Control Board 
 

Charles R. Hoppin, Chair 
Frances Spivey-Webber, Vice Chair 

Tam M. Doduc, Member 
 

Thomas Howard, Executive Director 
 

1001 I St., Sacramento, CA 95814 
Phone – (916) 341-5254 

http://www.waterboards.ca.gov 
 
 
 

California Regional Water Quality Control Board 
[...]
23, Chapter 15; the federal Resource Conservation 
and Recovery Act; the Toxic Pits Cleanup Act; the 
Porter-Cologne Water Quality Control Act; and State 
Health Department Regulations.  Types of land 
disposal operations being regulated by the Central 
Coast Region include landfills, surface 
impoundments, septage and sludge disposal, mining 
operations, confined animal facilities, and some oil 
field exploration and production facilities. 
 
California Code of Regulations, Title 23, Chapter 15 
 
All land disposal operations are regulated by Chapter 
15. Formerly called Subchapter 15.  This is the most 
significant regulation used by the Regional Board in 
regulating hazardous and nonhazardous waste 
treatment, storage, and disposal.  These regulations 
include very specific siting, construction, monitoring, 
and closure requirements for all existing and new 
waste treatment, storage, and disposal facilities.  
Chapter 15 requires operators to provide assurances 
of financial responsibility for initiating and completing 
corrective action for all known or reasonably 
foreseeable releases from waste management units.  
Detailed technical criteria are provided for 
establishing water quality protection programs, and 
corrective action programs are mandated for releases 
from waste management units. 
 
Resource Conservation and Recovery Act 
 
The State implements Resource Conservation and 
Recovery Act's Subtitle C (Hazardous Waste 
Regulations for Treatment, Storage, and Disposal) 
through the Department of Toxic Substances Control 
and the Regional Boards.  In August 1992, the U.S. 
EPA formally delegated the Act program 
implementation authority to Department of Toxic 
Substances Control.  As described above, regulation 
of hazardous waste discharges is also included in 
California Code of Regulations, Title 23, Chapter 15.  
(Chapter 15 monitoring requirements were also 
amended in August 1991 so as to be equivalent to 
Act requirements).  These will be implemented 
through the adoption of Waste Discharge 
Requirements for hazardous waste sites covered by 
the Act.  The discharge requirements will then 
become part of a State Resource Conservation and  

Recovery Act permit issued by Department of Toxic 
Substances Control. 
 
Federal regulations required by Resource 
Conservation and Recovery Act Subtitle D have been 
adopted for Municipal Solid Waste landfills (40 Code 
of Federal Regulations Parts 257 & 258).  The 
California Integrated Waste Management Board is 
the State lead agency for Subtitle D implementation.  
The State Board and the California Integrated Waste 
Management Board received U.S. EPA State 
program approval.  Delegation of authority for the 
State Board to implement Subtitle I (Underground 
Storage Tanks) will occur after U.S. EPA approval of 
the State's program application.  (The Underground 
Storage Tank Section is discussed later in this 
chapter). 
 
Toxic Pits Cleanup Act 
 
The Toxic Pits Cleanup Act of 1984 required all 
impoundments containing liquid hazardous wastes or 
free liquids containing hazardous waste be retrofitted 
with a liner/leachate collection system, or dried out by 
July 1, 1988.  Impoundments "dried out" were closed 
to remove all contaminants and/or to stabilize any 
residual contamination. 
 
 

VI.A.4.a.  WASTEWATER DISPOSAL 

 
 
Principal factors affecting treatment process selection 
for land disposal are the nature of soils and ground 
waters in the disposal areas and, where irrigation is 
involved, the nature of crops.  Wastewater 
characteristics of particular concern are total salt 
content, nitrate, boron, pathogenic organisms, and 
toxic chemicals.  Where percolation alone is 
considered, the nature of underlying ground waters is 
of particular concern.  Treatment processes should 
be tailored to insure that local ground waters are not 
degraded.   
 
Nitrate removal is required in many cases where 
percolation is to usable ground water basins.  
Percolation basins operated in alternating wet and 
dry cycles can provide significant nitrogen removal 
through nitrification/denitrification processes in the 
soil column. Finer textured soils are more effective 
than coarse soils. Nitrate removal would not 
necessarily be required, and secondary treatment  



 

 

June 8, 2011 IV-11 

may be adequate where recharge is for other 
purposes such as prevention of seawater intrusion or 
where soil percolation constraints do not require 
further treatment.  Monitoring in the immediate vicinity 
of the disposal site is required in either case. Where 
the need for nitrate removal is not clear, removal 
could be considered at a possible future stage 
depending on monitoring results.  Where well 
controlled irrigation is practiced, nitrate problems in 
the dry season will be controlled.  Vegetative uptake 
will utilize soluble nitrates which would otherwise 
move into ground water under a percolation 
operation.  Demineralization techniques or source 
control of total dissolved solids may be necessary in 
some inland areas where ground waters have been 
or may be degraded.  Presence of excessive salinity, 
boron, or sodium could be a basis for rejection of 
crop irrigation with effluent. 
 
State Health Department regulations, described in 
Title 22 of the California Code of Regulations, 
stipulate disinfection levels required for specific 
crops.  In some cases, such as pasture for milking 
animals, the California Code of Regulations requires 
oxidation with disinfection to a median number of 
coliform organisms of 23 MPN/100 ml.  
Environmental Protection Agency guidelines for 
secondary treatment do not apply to land disposal 
cases.  However, municipal treatment facilities must 
provide effective solids removal and some soluble 
organics removal for percolation bed operations and 
for reduction of nuisance in wastewater effluent 
irrigation operations.  Disinfection requirements are 
dictated by the disposal method.  Oxidation ponds 
may be cost-effective in some remote locations and 
may be equivalent to secondary treatment. 
 
 

VI.A.5. RECLAMATION AND REUSE 

 
 
Water shortages in California are resulting in 
increased demand for reclamation.  Reclamation and 
reuse is encouraged where feasible and beneficial.  
Where practicable, land disposal by spray irrigation 
shall be accomplished by proper reclamation 
techniques rather than by over-irrigation.  This will aid 
water shortages and maximize nutrient removal. 
 

Treatment process selection for reclamation of 
wastewater is dependent upon the intended reuse. 
Where irrigation reuse or ground water recharge is 
intended, treatment requirements will depend on 
conditions described under land disposal.  Clearly, 
the nature of the crop to be irrigated, soil percolation, 
and water characteristics are important 
considerations.  Title 22 of the California Code of 
Regulations provides wastewater reclamation criteria 
to regulate specific uses of reclaimed water.  Where 
reuse is extended to water contact recreation, 
secondary treatment with coagulation, filtration, and 
disinfection is required. Where golf course irrigation is 
practiced, this level of treatment minus coagulation 
and filtration may be adequate.  More stringent 
measures may be necessary with increased risk of 
public exposure (for example, residents adjacent to 
fairways).  However, where more complete 
reclamation is envisioned, such as creation of 
recreational lakes for fishing, swimming, and water 
skiing, nutrient removal may also be required to 
minimize algae growths and to encourage fish 
propagation.  Comparable treatment may also be 
needed for industrial water supplies used for cooling 
and uses where algae growth in transfer channels or 
cooling towers is of concern.  Nitrogen removal and 
demineralization processes may also be necessary 
for selected reclamation projects as discussed under 
land disposal. 
 
To meet the increased demand for reclamation, 
existing regulations contained in the California Code 
of Regulations, Title 22, are being expanded.  
California Code of Regulations, Title 22, are hereby 
incorporated as applicable reclamation requirements. 
 
Dual water systems may be feasible in some 
instances.  Reclaimed wastewater should be 
investigated as an alternative water source for toilets. 
 
Management Principles contained in Chapter Five 
should be reviewed for further reclamation 
information.  This section is located after the 
"Recommended State Water Resources Control 
Board Actions" section. 
 
 



 

 

June 8, 2011 IV-12 

VI.A.6.  PRETREATMENT 
PROGRAMS 

 
 
State and federal regulations require certain 
municipalities to develop and administer pretreatment 
programs to control the discharge of industrial wastes 
to the treatment plant.  All municipal plants 
discharging to navigable waters with design flows 
greater than 5.0 mgd are required to develop and 
implement a pretreatment program.  Other 
municipalities may be required to develop a 
pretreatment program if circumstances  warrant such 
a program.  The Environmental Protection Agency 
has established specific industrial subcategories of 
industries which discharge certain quantities or 
concentrations of pollutants to municipal systems. 
Pretreatment is required to meet effluent standards 
established for each industrial category.  The 
objectives of a pretreatment program are to: (1) 
prevent introduction of pollutants into publicly-owned 
treatment works which will interfere with treatment 
operations and/or use or disposal of municipal 
sludge, (2) prevent introduction of pollutants into 
publicly owned treatment works which will pass 
through treatment works or be incompatible with 
treatment techniques, (3) increase feasibility of 
recycling and reclaiming municipal and industrial 
wastewaters and sludges, and (4) enforce applicable 
EPA Categorical Standards. 
 
A pretreatment program must include: (1) a local 
pretreatment ordinance, (2) a use permit system, (3) 
a program of monitoring and inspection to insure 
compliance with the ordinance and use permit, and 
(4) an enforcement program sufficient to obtain 
compliance with provisions of the ordinance or use 
permit.  Pretreatment programs are further discussed 
as they apply to specific dischargers in the section on 
Municipal Wastewater Management. 
 
Municipalities required to comply with federal 
pretreatment regulations in the Central Coast Region 
are: 
 

City of Santa Cruz, 
Cities of Gilroy/Morgan Hill, 
City of Watsonville, 
Monterey Regional Wastewater Treatment Plant, 
City of Salinas Industrial Plant, 

City of San Luis Obispo, 
City of Santa Maria, 
City of Lompoc, and  
City of Santa Barbara 

 

VI.A.7.  SLUDGE TREATMENT 

 
 
Sludge management is a difficult aspect of 
wastewater treatment.  The methods used for sludge 
disposal or reuse tend to determine the sludge 
processing methods. Major goals of sludge treatment 
include pathogen destruction, vector attraction 
reduction, odor reduction, moisture removal, and 
contaminant removal.  Treated sludge is commonly 
referred to as "Biosolids." 
 
Solids removed during wastewater treatment include 
grit, primary sludge, and biological sludges.  Grit is 
typically removed in a grit chamber and is usually 
inert and easily dewatered, so landfilling is usually the 
preferred management option.  Primary sludges are 
generally solids that readily float or sink, whereas 
biological sludges are suspended organic materials 
and necessitate biological treatment (e.g., trickling 
filter, activated sludge, or oxidation pond) to float or 
sink. Polymers are widely used to increase settling 
and thickening efficiencies and to reduce chemical 
sludge handling problems.  Primary and biological 
sludges are usually combined prior to final treatment.  
Anaerobic digestion and lagoon stabilization are 
common sludge treatment methods, but methods 
which can render sludge pathogen and odor free, 
such as lime stabilization, composting, thermophylic 
aerobic digestion, and heat treatment, are becoming 
increasingly popular.  Public acceptance of beneficial 
sludge uses, such as spreading on farm land and 
reclamation of strip mines, may be improved by 
advanced sludge treatment technologies. 
 
Sludge treatment methods are evolving as disposal is 
discouraged and beneficial reuse is encouraged.  
Ocean disposal of sludge is prohibited by the 
California Ocean Plan.  Landfilling of sludge is 
generally allowed if the sludge is nonhazardous and 
meets specific moisture content requirements.  
Sludge may be disposed in Class I and Class II waste 
management units,  but this practice is uncommon  



 

 

June 8, 2011 IV-13 

due to its high cost.  Disposal of sludge is becoming 
less attractive as landfill capacity decreases, 
recycling mandates (Assembly Bill 939) must be met, 
and society becomes aware that sludge can be a 
valuable resource as a soil amendment/fertilizer. 
 
 

VI.B.  MUNICIPAL 
WASTEWATER MANAGEMENT 

 
 
Municipal wastewater conveyance, treatment, and 
disposal facilities recommended for the Central 
Coastal Basin are described in the following pages. 
Recommended plans for municipal facilities are 
described in geographic sequence by hydrographic 
units. Hydrographic units are identified in Chapter 
Two, Figure 2-1.  Numbers in parentheses throughout 
the chapter refer to design capacity unless otherwise 
stated.  Pretreatment programs and modifications to 
secondary treatment are discussed as part of the 
recommended plan where applicable.  Further 
discussion of these topics can be found under the 
subheadings "Ocean Disposal" and "Pretreatment 
Programs" at the beginning of this chapter.  
 
 Further specific municipal management information 
can be found in the Management Principles section of 
Chapter Five.  General municipal wastewater 
management information is also included in the State 
Water Resources Control Board Plans and Policies 
section, Discharge Prohibitions section, Control 
Actions section, and Regional Board Policies section. 
 
 

VI.B.1.  BIG BASIN HYDROLOGIC 
UNIT 

 
 
The Big Basin Hydrologic Unit includes discharges  
from the City of Santa Cruz and the City of Scotts 
Valley, in addition to unsewered areas and several 
small waste dischargers.  Table 4-1 displays 
summarized Big Basin Hydrologic Unit dischargers. 
 
 

 
Table 4-1.  Big Basin Hydrologic Unit Summarized 

Municipal Dischargers 
__________________________________________ 
 

Davenport County Sanitation District 
California Department of Parks and Recreation - 

Big Basin State Park 
California Department of Forestry -  

Ben Lomond Conservation Facility 
City of Santa Cruz 
City of Scotts Valley 
Santa Cruz County Service Area No. 7 -  

Boulder Creek Golf and Country Club 
Santa Cruz County Service Area No. 10 -  

Rolling Woods Subdivision 
San Lorenzo Valley Water District -   

Bear Creek Estates 
Big Basin Woods 
Santa Cruz County Service Area No. 5 -  

Sand Dollar Beach and Canon del Sol 
Santa Cruz County Service Area No. 20 -  

Trestle Beach 
Individual Septic Tank Systems 

__________________________________________ 
 
The City of Santa Cruz operates a wastewater 
collection, primary treatment, and ocean disposal 
system with a capacity of 21 mgd.  Sewerage service 
is provided to the City of Santa Cruz, Santa Cruz 
County Sanitation District (SCCSD), and the City of 
Scotts Valley.  The SCCSD serves East Cliff, 
Capitola, Aptos, and Seacliff areas.  The 
recommended plan for the City is to upgrade the 
existing treatment plant at Neary's Lagoon to 
secondary level treatment.  A new outfall was 
completed in 1988.  The new outfall is 12,250 feet 
long terminating in 100 feet of water about one mile 
offshore.  It replaces a 2,000 foot outfall which was a 
source of many complaints due to its proximity to the 
shore water-contact recreation area. 
 
Mitigation measures to offset environmental impacts 
to Neary's Lagoon and an adjacent park must be 